CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

EMC Interference
Receiver

Coupler

Result
Frequency Graphs 99% bandwidth Results
(MHz) (kHz)
915,05 G15007227 26,194 Complies
921,50 G15007230 26,339 Complies
927,95 G15007220 27,352 Complies
Test report R15007201 Rev.1.0 Order M150072

page 36 of 69



CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C
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Graphs
G15007220

(Specrom SR &

Ref Level 25.00 dBm @ RBW 3 kHz

| Att 60 dB  SWT 634.3 ps VBW 10 kHz Mode Auto FFT  Input 1 AC
PS PA TDF

@ 1Pk View

M1 M1[1] 17.54 dBm
20 dBm 927.942620 MHz

/\,/ch Bw 27.351664255 kHz
10 dBm

Tl/ N
0 dBm

v L —

-10 dém

-20 dém

-30 dém

-40 dem

-50 dBém

-60 dBm

-70 dBm

CF 927.95 MHz 691 pts Span 100.0 kHz

Gandini 15007220-F max
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G15007227

(Specrom SR &

Ref Level 25.00 dBm @ RBW 3 kHz

o Att 60 dB  SWT 634.3ps  VBW 10 kHz Mode Auto FFT  Input 1 AC
PS PA TDF

@ 1Pk View

M1[1] 17.56 dBm
915.043200 MHz
cc Bw 26.193921852 kHz

20 dBm —

10 dBm

T‘_/ J2
0 dBm ¥

est? L

-10 dém

-20 dBm ’\/

e s = 4

-40 dBm

-50 dBém

-60 dBm

-70 dBm

CF 915.05 MHz 691 pts Span 100.0 kHz

Gandini 15007227-F min
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G15007230

(Specrom SR &

Ref Level 25.00 dBm @ RBW 3 kHz
o Att 60 dB  SWT 634.3 ps VBW 10 kHz Mode Auto FFT  Input 1 AC
PS PA TDF
@ 1Pk View
: M1[1] 17.55 dBm
20 dBm —

921.492910 MHz
/\_,/ cc Bw 26.338639653 kHz
10 dBm
T \T\_;
0 dBm

\~/ \_—/“

-10 dBm

-20 dém

30 dém T Sy

-40 dBm

-50 dBém

-60 dBm

-70 dBm

CF 921.5 MHz 691 pts Span 100.0 kHz

Gandini 15007230-F mid

Result: The requirements are met

Test report R15007201 Rev.1.0 Order M150072 page 39 of 69



CMC

Centro Misure Compatibilita S.r.l.
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36016 Thiene (VI)

11.6 Channel separation

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 Laboratory
e DAO00-705
e RSS210Annex 8 Auxiliary equipment:
e Internal procedure PMOO1 See clause 4 of this test report
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC S227
Measurement uncertainty: See clause 7 of this
test report

Test specification

See FCC Part 15.247

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
20 100 42

Acceptance limits: Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is
greater. Alternatively, frequency hopping systems operating in the 2400-2483,5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an
output power no greater than 125 mwW
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Coupler

EMC Interference
Receiver

Result
Frequency band Graphs Channel separation Results
(MHz) (kHz)
902 — 928 G15007234 200 Complies
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Graphs
G15007234

B = mo) &
Ref Level 25.00 dBm @ RBW 10 kHz

o Att 40 dB  SWT 188.9 ps VBW 30 kHz Mode Auto FFT  Input 1 AC
PS TDF
@® 1Pk Max
M1[1] 16.76 dBm
20 dBm ;

D2 923.450000 MHz
/‘J/\ D2[1] = -0.04 dB
10 dBm 200.000 kHz
0 dBm // \\ / \
-10 dBm \
-20 dém //
dem \/\

-40 dem

-50 dBém

-60 dBm

-70 dBm

CF 923.55 MHz 691 pts Span 350.0 kHz

Gandini 15007234-F hopping

Result: The requirements are met
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11.7 Number of hopping channels

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 Laboratory
e DAO00-705
e RSS210Annex 8 Auxiliary equipment:
e Internal procedure PMOO1 See clause 4 of this test report
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC S227
Measurement uncertainty: See clause 7 of this
test report

Test specification

See FCC Part 15.247

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
20 101 42

Acceptance limits:

For frequency hopping systems operafing in the 902-928 MHz band: if the 20 dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies.

If the 20 dB bandwidth of the hopping channel is 250 kHz or greater, the system shall use at least 25
hopping frequencies.
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36016 Thiene (V)

EMC Interference
Receiver

Coupler

Result
Graphs Number of hopping channels Results
G15007233 64 Complies
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Graphs
G15007233

(Specrom SR &

Ref Level 25.00 dBm @ RBW 300 kHz
o Att 40 dB SWT 6.3 ps vBW 1 MHz Mode Auto FFT  Input 1 AC
PS TDF
@® 1Pk View
4 M1[1] 17.56 dBm
W1 o
20 derfi 915 8500 MHz
\/‘V\NW'\/\’V‘W‘V\A/‘V‘U‘\FV‘\/\/\N\MMAW
D2[1] .21dB
12.7000 MHz

\

|
\Lw

-40 dem

-50 dBém

-60 dBm

-70 dBm

CF 921.5 MHz 691 pts Span 15.0 MHz

Gandini 15007233-F hopping

Result: The requirements are met
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11.8 Time of occupancy

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 Laboratory
e DAO00-705
e RSS210Annex 8 Auxiliary equipment:
e Internal procedure PMOO1 See clause 4 of this test report
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC S227
Measurement uncertainty: See clause 7 of this
test report

Test specification

See FCC Part 15.247

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
20 101 42

Acceptance limits:

For frequency hopping systems operafing in the 902-928 MHz band: if the 20 dB bandwidth of the
hopping channel is less than 250 kHz, the system shall use at least 50 hopping frequencies and the
average fime of occupancy on any frequency shall not be greater than 0.4 seconds within a 20
second period; if the 20 dB bandwidth of the hopping channel is 250 kHz or greater, the system shall
use at least 25 hopping frequencies and the average time of occupancy on any frequency shall
not be greater than 0.4 seconds within a 10 second period
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EMC Interference

Receiver

Coupler

Result

Dwell time of transmission

Frequency Graphs Dwell time
(MHz) (ms)
921,45 G15007238 14,38

Number of transmissions per period

Frequency Time between 2 fransmission on Number of fransmissions
(MHz) different channels (20s /0,055 / 64)
921,45 G15007239 | 50 ms 6,25

Time of occupancy

(Dwell time x Number of transmissions)

89,75 ms

Test report R15007201

Rev. 1.0

Order M150072
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Graphs
G15007238

Spectrum J# %’I
Ref Level 25.00 dBm @ RBW 1 MHz

o Att 40 dB & SWT 20 ms VBW 3 MHz Input 1 AC
SGL TRG:VID PS TDF
@® 1Pk Clrw

mM1[1] 15.45 dBm
20 dBm 0.0000000 s

D2IT] \I -21.65 dB
dBm—{TRG 10.000 dBm 14.3768 ms

-10 dBém

-20 dBm

o |l —
| TP

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 921.45 MHz 691 pts 2.0 ms/

Gandini 15007238-F hopping
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Spectrum

o Att
TRG:VID PS TDF

Ref Level 25.00 dBm
40 dB & SWT 100 ms

G15007239

=)

@ RBW 1 MHz

VBW 3 MHz

Input 1 AC

® 1Pk View

M1[1]

20 dBm

I D2[1]

10 dBm

H0-dBm=—=tRG -1.000

15.34 dE"B

0.000000
1.46d

50.000 m

dBm

-10 dBém

-20 deém

P, DT T Y

b LAyt

PRRLY . ORITe

-30 dBm

|
|

doda ol pua Ly

-40 dém

-50 dem

-60 dBm

-70 dBm

CF 921.45 MHz

691 pts

10.0 ms/

Marker
Type

Ref | Tre

X-value

Y-value

|  Function

Function Result

M1 _
D2| M1

1
1

S0

.0 ms

0.0s

15.34 dBm |
1.46 dB

D3| M1

1

100

.0ms

1.89 dB

Gandini 15007239-F hopping

Result: The requirements are met

Test report R15007201

Rev. 1.0
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11.9 Band edge

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 Laboratory
e DAO00-705
e RSS210Annex 8 Auxiliary equipment:
e Internal procedure PMOO1 See clause 4 of this test report
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC S227
Measurement uncertainty: See clause 7 of this
test report

Test specification

See FCC Part 15.247

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
20 101 40

Acceptance limits: operation within the band 902 — 928 MHz
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Coupler

EMC Interference
Receiver

Result
Frequency (MHz) Graph(s) - Hopping Results
G15007240 .
915,05 G1500724] F.: 915,0254 MHz Complies
G15007235 . .
927.95 G15007236 Fu: 927,9740 MHz Complies
Frequency (MHz) Graph(s) = No hopping Results
G15007226 .
915,05 G15007225 FL: 915,0356 MHz Complies
G15007223 . .
927.95 G15007224 Fu: 927,9644 MHz Complies
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Via dell’Elettronic
36016 Thiene (VI)

a, 12/C

Graphs
G15007223
Spectrum t%’l
Ref Level 25.00 dBm @ RBW 3 kHz
o Att 60 dB  SWT 630.9 ps  VBW 10 kHz Mode Auto FFT  Input 1 AC
PS PA TDF
@® 1Pk Max
™ M1[1] 17.55 dBm
20 dBm 927.942690 MHz
/\/\/\ D2[1] -20.91 dB
10 dBm / 21.710 kHz
0 dBm f// Dgﬂ\
-10 dém / \
20 dBm—4
-30 dBm
l'\"’\/\
-40 dBm [y
-50 dém
-60 dBm
-70 dBm
CF 928.0 MHz 691 pts Span 200.0 kHz

Gandini 15007223-F max
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G15007224

(Specrom | RS &
Ref Level 25.00 dBm @ RBW 100 kHz

o Att 60 de  SWT 75.8ps  VBW 300 kHz Mode Auto FFT  Input 1 AC
PS PA TDF

@® 1Pk Max

P M1[1] 17.85 dBm
h dem 928.000 MHz

0 dBm

dBm

10 dBm

PO dBm

[SRVVRVSIWEY YURY N PP SIPYPITTINPS EUNPORGIN | oy PUNP PPN TRRIN T PPPTTR WY SR Sieeer Bpaes P ol P1 ST RPN ST LSO TG LWL YR NPT ) S S
-30 dém

-40 dBm

-50 dBém

-60 dBm

-70 dBm

Start 927.0 MHz 691 pts Stop 1.0 GHz

Gandini 15007224-F max
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G15007225

Spectrum ué?i
Ref Level 25.00 dBm @ RBW 100 kHz

o Att 60 de  SWT 19ps  VBW 300 kHz Mode Auto FFT  Input 1 AC
PS PA TDF

@® 1Pk Max

M1[1] 17.88 dBm
20 dBm 915.0500 MH}

10 dBm

0 dBm

-10 dém

-20 dém

-30 dém

-40 dBm

-50 dBém

-60 dBm

-70 dBm

Start 902.0 MHz

691 pts Stop 915.05 MHz

Gandini 15007225-F min
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G15007226

(Specrom SR &

Ref Level 25.00 dBm @ RBW 3 kHz

o Att 60 dB  SWT 630.9 ps  VBW 10 kHz Mode Auto FFT  Input 1 AC
PS PA TDF

@® 1Pk Max

M1[1] i1 17.56 dBm

20 dém 915.043130 MHz
D2[1] /\/\/’\ -21.21 dB

— -7.530 kHz

0 dBm

D \u,\
-10 dém /\/ \
-20 dém

-30 dém

g

dem

-50 dBém

-60 dBm

-70 dBm

CF 915.0 MHz 691 pts Span 200.0 kHz

Gandini 15007226-F min
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G15007235

(Specrom SR &

Ref Level 25.00 dBm @ RBW 10 kHz
o Att 40dB  SWT 189.6 ps  VBW 30kHz Mode Auto FFT  Input 1 AC
PS TDF
@® 1Pk Max
M1[1] 16.78 dBm
20 dBm i 927.95000 MHz

/\/\ m D2[1] -20.90 dB
\ 24.00 kHz

-30 dem ™ /\j \ My

-40 dBm V\"INV«L_/\W/

R ik W5, T G
-50 dBém
-60 dBm
-70 dBm
CF 928.0 MHz 691 pts Span 1.0 MHz

Gandini 15007235-F hopping
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Spectrum
Ref Level 25.00 dBm

PS TDF

G15007236

=)

@ RBW 100 kHz

| Att 40 dB SWT 94.8 ps VBW 300 kHz Mode auto FFT

Input 1 AC

@® 1Pk Max

20 demiL

M1[1]

r
TV

10 dBm

17.71dBm
927.950 MHz

0 dBm

-10 dBm

-20 dém

-30 dém

-40 dem PIRDY BPurraIen Fa

bpeersck PR ) )

AN e Al n bgoaihe 2y gl JA
Y o

-50 dBém

ot P et S et oty o i S et

ael A

kol 4

-60 dBm

-70 dBm

Start 921.5 MHz

691 pts

Stop 1.0 GHz

Gandini 15007236-F hopping
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G15007240

(Specrom SR &

Ref Level 25.00 dBm @ RBW 10 kHz
o Att 40 dB  SWT 189.6 ps VBW 30 kHz Mode Auto FFT  Input 1 AC
PS TDF
@® 1Pk Max
M1 M1[1] 17.46 dBm
20 dBm 915,05000 MHz
D2[1] 21.52dB
10 dBm -44.60 kHz

|
A I L A
JIA LA )T

VARNVARNVERN
i e

M
-50 dBém
-60 dBm
-70 dBm
CF 915.05 MHz 691 pts Span 1.0 MHz

Gandini 15007240-F hopping
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G15007241

(Specrom | RS &
Ref Level 25.00 dBm @ RBW 100 kHz

| Att 40 dB  SWT 19 ps VBW 300 kHz Mode Auto FFT Input 1 AC
PS TDF

@® 1Pk Max

M1 18.16 dBm
20 dem i

- Ut

0 dBm

-10 dBm

-20 dém

-30 dém

a0 e 2, e s,

-50 dBém

-60 dBm

-70 dBm

Start 902.0 MHz 691 pts Stop 921.5 MHz

Gandini 15007241-F hopping

Result: The requirements are met
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11.10 Peak Output Power

Test set-up and execution Test configuration and test method
e FCC Rules and Regulation; Titles 47 Part Test site:
15.247 Laboratory
e DAO00-705
e [CRSS210Annex8 Auxiliary equipment:
e Internal procedure PMOO1 See clause 4 of this test report
e See clause 4 of this test report

EUT exercising Test equipment used

See clause 4 of this test report CMC S227
Measurement uncertainty: See clause 7 of this

test report
Test specification
Port: Enclosure
Antenna polarization: Horizontal (H) — Vertical (V)

EUT - Antenna distance: 3 m

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
20 101 40

Acceptance limits:

For frequency hopping systems operating in the 902-928 MHz band: 1 watt for systems employing at
least 50 hopping channels; and, 0,25 watts for systems employing less than 50 hopping channels,
but at least 25 hopping channels

Test report R15007201 Rev. 1.0 Order M150072 page 60 of 69
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EMC Interference
Receiver

Coupler

Result
Frequency Graphs Measured QP level Peak Output Remarks

(MHz) (dBm) Power

(mW)
915,04327 G15007229 17,63 57,94 --
921,49291 G15007232 17,72 59,16 --
927,94262 G15007222 17,69 58,75 --

Order M150072 page 61 of 69
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Graphs
G15007222

(Srecor R =)

Ref Level 25.00 dBm @ RBW 30 kHz

| Att 60 dB  SWT 63 ps VBW 100 kHz Mode Auto FFT  Input 1 AC
PS PA TDF

@ 1Pk Max

i M1[1] 17.69 dBm
20'dem A E— 927.942620 MH2

10 dBm / \

0 dBm

-10 dBm

-30 dBm

-40 dBem

-50 dBm

-60 dBm

-70 dBm

CF 927.95 MHz 691 pts Span 150.0 kHz

Gandini 15007222-F max
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G15007229

BRI e )
Ref Level 25.00 dBm @ RBW 30 kHz

| Att 60 dB  SWT 63 ps VBW 100 kHz Mode Auto FFT Input 1 AC
PS PA TDF

@ 1Pk Max

M1 M1[1] 17.63 dBm
20 dBm v 915.043270 MHz

10 dBm / \

0 dBm

-10 dém

20 g

-30 dém

-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 915.05 MHz 691 pts Span 150.0 kHz

Gandini 15007229-F min
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Spectrum

| Att
PS PA TDF

Ref Level 25.00 dBm

60 dB

G15007232

(=)

@ RBW 30 kHz
SWT 63 ps VBW 100 kHz Mode Auto FFT Input 1 AC

@ 1Pk Max

20 dBm

M1 M1[1]

10 dBm

-—'—‘;_"—\—\_

o] [

17.72 dBm
921.492910 MHz

0 dBm

-10 dBm

Bm

-30 dém

-40 dBm

-50 dém

-60 dBm

-70 dBm

CF 921.5 MHz

691 pts

Span 150.0 kHz

Gandini 15007232-F mid

Result: The requirements are met
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11.11 Spurious Emission

Test set-up and execution

Test configuration and test method

FCC Rules and Regulation; Titles 47 Part Test site:
Semi-anechoic chamber

15.209

DA 00-705

IC RSS 210 Annex 8
Internal procedure PMOO1

See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Port: Enclosure
Antenna polarization: Horizontal (H) — Vertical (V)
EUT — Antenna distance: 3 m
Detector AV + Peak

Environmental conditions

Auxiliary equipment:

See clause 4 of this test report

Test equipment used

CMC S108, CMC S136, CMC S164
Measurement uncertainty: See clause 7 of this

test report

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
20 100 42
Acceptance limits
Frequency AV limits Peak limits
(MHz) [dB(uV/m])] [dB(uV/m)]
> 1000 54 74
Test report R15007201 Rev. 1.0 Order M150072 page 65 of 69
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Frequency £ 1 GHz

Broadband
Antenna ;

Rotary motorized
table

EMC Receiver

Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane
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External antenna with cable of 5 m length

Result — AV detector

Harmonic Limits Level (dBuV/m) Results
(dBuV/m) 915,05 MHz 921,50 MHz 927,95 MHz

Il 54 42,3 41,2 44,7 Complies

1 54 More than 20 dB More than 20 dB More than 20 dB Comp“es
below limit below limit below limit

v 54 46,5 41,2 37.6 Complies

\Y 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

V| 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

VI 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

VIl 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

IX 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

X 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

Remarks: EUT was tested in 3 orthogonal planes

. The results in this table show the highest values

Result - Peak detector

Harmonic Limits Level (dBuV/m) Results
(dBuV/m) 915,05 MHz 921,50 MHz 927,95 MHz

Il 74 46,2 43,8 44,3 Complies

1 74 More than 20 dB More than 20 dB More than 20 dB Complies
below limit below limit below limit

v 74 45,6 46,7 50,2 Complies

\Y 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

V| 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

VI 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

VIl 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

IX 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

X 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

Remarks: EUT was tested in 3 orthogonal planes. The results in this table show the highest values
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External antenna with stylus

Result — AV detector

Harmonic Limits Level (dBuV/m) Results
(dBuV/m) 915,05 MHz 921,50 MHz 927,95 MHz

Il 54 45,8 42,6 41,2 Complies

1l 54 37.3 40,6 43,8 Complies

v 54 42,8 40,7 40,6 Complies

\Y 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

V| 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

VI 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

VIl 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

IX 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

X 54 More than 20 dB More than 20 dB More than 20 dB COI’T‘ID“GS
below limit below limit below limit

Remarks: EUT was tested in 3 orthogonal planes

. The results in this table show the highest values

Result - Peak detector

Harmonic Limits Level (dBuV/m) Results
(dBuV/m) 915,05 MHz 921,50 MHz 927,95 MHz

Il 74 47,4 45,1 43,3 Complies

1l 74 42,2 43,6 45,9 Complies

[\ 74 47,8 46,7 45,8 Complies

\Y 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

V| 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

VI 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

VIl 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

IX 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

X 74 More than 20 dB More than 20 dB More than 20 dB Comp"es
below limit below limit below limit

Remarks: EUT was tested in 3 orthogonal planes. The results in this table show the highest values

Result: The requirements are met

Test report R15007201 Rev. 1.0 Order M150072 page 68 of 69



CMC

Centro Misure Compatibilita S.r.l.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

11.12 Maximum permissible exposure

Test set-up and execution

e FCC Rules and Regulation;
Titles 47 Part 1.1310

e |C RSS-GEN Issue 4

e Internal procedure PMOO1
e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Port: Antenna

Test configuration

Test site:
Laboratory

Auxiliary equipment:

See clause 4 of this test report
Test equipment used

CMC S108, CMC S136, CMC S164

Measurement uncertainty: See clause 7 of this
test report

| Acceptance limits | 906/1500 mW/cm?2 = 0,60 mW/cm2max at 20cm of distance
Result
Power Density Limit Output Power Antenna Gain Power Density at Remarks
(mW/cm?2) (mW) 20cm
(mW/cm?2)
0,60 59,16 1,58 (2 dBi) 0,019 Measured

Remarks: Power Density = (P x G) / (411R?)

Result: The requirements are met
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